

PT. SANAI JAYA GLAZE

Head Office : Bumi Indah Blok RD NO. 5-6 Kutajaya - Pasar Kemis

Tangerang 15560 BANTEN - INDONESIA

T: (021)59312388/89

F: (021)5925755/ 59310924

CERTIFICATE OF ANALYSIS

Subject : Kaolin Powder

Grade : 325 Mesh

Tested for : Full Analysis

Result : CHEMICALS ANALYSIS: Method:

-	SiO ₂ Content % : 43,36	Gravimetry
-	Al ₂ O ₃ Content % : 38,89	AAS
-	Fe ₂ O ₃ Content % : 0,53	AAS
-	CaO Content % : 0,02	AAS
-	MgO Content % : 0,04	AAS
-	K ₂ O Content % : 0,53	AAS
-	Na ₂ O Content % : 0,63	AAS
-	MnO ₂ Content % : 0,01	AAS
-	TiO ₂ Content % : 0,13	Spectrophotometry

PHYSICAL PROPERTIES:

-	Brightness	: 8T % Min
-	Moisture	: 2% ± 1% "As Produced"
-	28 % PH	: 4,0 – 5,5
-	Particle Size, Below 2μ	: ± 35 %
-	325 Mesh Screen Residu	: 0,05 % Max
-	Viscosity (25% Solid)	
	60 rpm 30 °C	: 1.000 cps Max
-	Loss on Ignition	: ± 13 %

This Certificate is issued under our General Terms and Conditions, copy of which is available upon request or may be accessed.